i

Li

y
-
T
18
i 8
!
{
.
i

S

i

ey







DIMENSIONER OCH BETECKNINGAR

DIMENSIONS AND DISCRIPTIONS

- Skruvar: Géngdim’ension x langd (M6 x30)
| Muttrar: Gangdimension (M8)
Brickor: Typ, inre @ x yttre @ x tjocklek (FBB 6.4 x 10 x 1)

Typer: FBB = Fjaderbricka, 8ppen
FA = Fjaderbricka
LI= = Lisbricka, innertandad

Kullager:  Fabrikantens beteckning (SKF 6301)

Titringar:  Inre @ x yttre O x tjocklek (25 x 42 x 7)

L=1lingd
z = Arital kuggar
N = Ny ressrvdel

" Ratt till andringar férbehalles

Thread dimensions x length
Thread dimension
Type, inner @ x ex.te»ﬁor @i x thickness )

Types: FBB = Spring washer open
FA = Spring washer o
Li = Lock washer, inside indent

Ball bearings: Manufactures description

Sealing rings: inner I x exterior @ x thickness

L = Length

z = Numbers of cogs
N = New spare part

Specifications subject to Changé'withom rotice




JHusqvarna
, FRAME |

S




Antal - Quantity

Rmmecsnummer

250

Spmpart number ey

‘Bonamning, ‘Mb‘ﬂon

&N

- &
-G

5 | 1516 289-01

| 47 | 151316001
| 151689701

{15 11 43801

151315801 -
| 1513 159-01

© O NG G o

| 1511 303-01
181130303

| 151552801

5 1t mz
15 11 430-01
15 11 43803
15 13 670-01
15 13 617:01
15 16 537-01
72 52 46251
15 13 15201
15 13 156-01

1813 707-01
15 11 276-01

15 11 253-01

73 41 164-0?

72 52 472-81%
72 52 451-81

72 52 431-81
72 52 451-51
15 13 707-01
72 52 477-81

15 11 431-01
15 11 43102
15 11 440-01
15 11 445-02

15 15 §11-01
73 22 416-01
75 4% 153-41
7382 30234

-
7282 37451

7382 19804
1515 510-01

725257151
7322 1160t
7322 11801

15 15 554-01

915'15550—0’1 .
| 7252455-51\ |

72 16 150-01

15,;16 898-01

RA = = N

e I A . T I - s I v

N

RIS IS e R .* P - %)

-t wh =t s DN O

-t

W = et a DA NN

N

Wi |

“- N PN -

Cele  arelh

N

[N

e e e . - ]

LR

P =~ = W AN

R SR N “ R S

-d

N = e o b 2NN

N

ad

N = ot AN

N b b s e DB NN ==

Ram. Frame

Pam. Frame
- Ram.Frams
. ReenFrams

- Styrlager. Bearing - -

Distans. Spacer

‘ Pb{:pp Plug "
- Buit. Bolt M8 xss

Fotpmne. hager. Foo: teg, right

Fotpinne, vinster. Fmt peg, laf

Fiades, hdger. Spring loft
Fjader, viinster. Spring, left
Mutter M8. Nut

Motorfastpldt
Engine mounting p!ata
Motorfastpldt
Engine mounting plate

drictiz. Washer

Bult M8 x 105. Bolt
Buit M8 x 50. Bolt

Bult M8 x 50. Bolt
Bult M8 x 20. Boit

| Mutter M8. Nut

Bult M8 x !30‘ Boit

Sadslbrygga. Rearframs
Sadeiygza. Rearframe
Sadeibrygga. Rearframa
Sadelbrygga. Rearframe

Bromsi&nk. Brake stay arm
Mutter M8&. Nut

Bricka. Washer

Lager. Bearing

Bult M5 x 30. Bolt

Lager. Bearing

- Bromspeda! kpl. med lager

Brake lever compl. with bearing
Skruv M6 x 22. Screv: A
Mutter M6, Nut

Mutter M8. Nut

Bromswire. Brake cable
Bromswire

Brake cable .
Vingmutter. Wingnut

Bromspedai kpl.
Brake lever compl.

Bromspedal kpl.
Brake lever compl.

Skruv M8 x 30. Screw
Bult. Bolt

Pinne. Pin

Rdrpinne. Bushmg

Snaabkoppimg bromswnre
Securing plate brakecable

Fjader. Spring




o

B} Husquarna

AFFEL, FRONT FORK

el
3-353839




A RO 518 SR T SRERED K SRS L OO

b

| Pogervterammer] 28 9% ) T400 | Sandinning, Duseription

i

WA

15 12 41104 , ] E | T , “Famgatfel ikpl. Front fork compi.
81240108 ‘ v 3 Fametis! kpl, Front fork compl,
w2401 R f ., 1 ‘ 2 1 \affelben kpl, Fork leg compl,

- 1s\eei202 ’ {2 G Neitn kol Fork leg compl.
18 1851801 3 Sathben, unie: Fork leg lows:
13 12 41302 baelbva undre. Fork ley} lower

18 10 42004 Davipspin el Damping spinde)
15 12 12202 Dénypinant. Dwmpingspindel

15 12 3730¢ Tatniogevicks Se washer
15 12 41963 | Tatnlagain), Se |
18 12 37451 518dbricka. SuupoN washer
35 12 3720 Avstzyiare. S

15 12 398.01 Buttenventil, Vala g

72 5% 133-10 Spdeiey. Circlip

72 31 362-01 Skruv M x & Screv

18 10 823-01 Bricka. Wastier

72 52 457-51 | Skruv M8 x 38, Screw

15 12 151-01% Bric/es. Washer

73 22 116-5¢ Mutter M8, Nut

73 41 153-01 | Bricka. V¥aaher

15 12 379-01 Overtall, Clasng

15 12 37101 Pinnskruv. Stud

15 16 348-01 Slanghallang. Hoze ho/der:
72 52 368-53 Skruv ¥6 x 18. Screv/

15 12 421-01 Fiader. Spring

15 13 71204 O-ring

15 12 410-01 Toppskruv. Topseiimw

15 12 358-01 Ventil. Vaive [

72 55374-01 Skruv M6 x 30. Sciwey

15 13 059-01 Overtall. Clamp

15 12 329-01 Mutter. Nut
15 12 404-01 Galfelkrona dvre

P
Fe
B

>
5]
~
o
~

L 2EERITE
1)

(5]
bz
NN
RN

N

=z
.
a8

£
NN
8
o L

By =0 9

]
BNAMNNDNNN
~N

£
NN

N NONNNNDNM©N
N NN NN

NNNON

»

N
NN
N NN NN NNNN

Za NN N & NN B N A
M AUNNON

@ NN
NN

o N
o

N®OBDNNNNANN
53
N OGN NMRNANNNRN

2N N MMNNN
o N o

PN e e NN
LL IS I - I -
[

N
|

NN @
]

PR

NN D BN NN NMNNMNNOMDBDNODMOMDAONN

N RN ONOENNNDN
&

NN
bR
VNN NEN
n NP
NMNNNNNEBDN
"
NN

3
N A

R

x®x N
N O DN
ENMNMPNNMRPDNNDSN®SN
NN
> @ N

P>

N

- = N O N NNNDNDDODNNDDNNDD

hmaaaN Na®

-A-"‘N-*YN N = 0 = =

.....-A-s-ﬂ-bN N = B =~ - NOOOMNDN

- = N e NN - D - 0N

- e ek eh -t NN - D -‘-*P&CZMI:N

-;i—cm-»m N = ® ~ e

- s b nh = N N ek D e s NN NDNNDMN
N N = @ = < NDNONNMNDNNDNDND O

| ‘7\')-6& - - NN NN ’
A ed md eh ow NN - D -h-thw
-&-A-&l\;o-hm N = ¢

1 ; Upper triple clamy
72 55 457.401 Skruv M8 x 3%. Scraw
15 12 327-01 Mutter. Nut
15 13 141-01 Styrhéilzo kpl.
Handle bar retainer comp!
72 52 497-8% Skruv M10 x 35. Screw
. 161232851 Distans. Spacer
15 %2 391-01 Wirestyrare. Cabla guide
15 12 325-01 Bricka. Washer
73 53 126-04: Spérring. Circlip
151975103 Nummarsky!t gut. Number plate
yeliow
1519751061 Nummerskyit vit. Number piate
‘ e v while
1 1519 75v02 : ; Nummerskyit grin. Number plate
. | grean ,
1519 572-08 ‘ 2 2 |2 Buntband. Zipties
43 | 1512 408-01 : y , » Gaffelkrona kpl. Lower triple clamp
44 | 734147301 " 2 A Bricka. Washer
| 151241701 2 Gaffeltien dvre. Fork leg upper
| 1512417-02 ; Gatleiben &vre. Fork leg upper
141401 | 2 2 Bussring. Bushing
| H124180 A 2 3 Bussning. Bushing
3§ 151241501 : | 2 Briclz. Washer
49 | 151241601 ; : : 2 D2 Sré&rring. Circlip
50 | 151242001 | ~ 2 Urstans. Spacer

z2zzzzzz o







" Antal « Euantiiy
200

Bankmning, Oeucription

240

Reservdeishurinners
Sparepart number

I8

8
o
B
8
8

WH

8
2
b
o
1

2ARRLABUEHEI550B8288 8988 LY

(44
©o

8

15 11 277:01
18 11 278-01
15 11 269-01
73 44 926-01
72 31 366-01

1511 41701
15 11 41702

72 52 45151
73 41 18401
73 22 11801
75 44 966-03
73 82 198.04
15 11 310-0%
15 11 31101
72 52 459-51
15 12 706-01
15 11 288-01
15 11 313-01
15 11 286-01
15 11 317-01
72 52 380-51
12 11 447-01

72 52 459-51
73 41 1640
15 15 424-01
73 14 318-01
72 52 461-71
15 16 867-01

72 55 502-51
72 52 509-81

73 41 171-01
15 11 241-01
15 11 24201
15 11 240-01
15 11 428-01

45 11 427-01

151131202
15 11 395-02

73 22 120-01
15 11 249-01
15 11 24102
15 11 243-01
15 11 248-02
15 11 254-01
15 13 705-01
15 11 25801
1511 25701
15 11 256-01
15 11.244.01
15 1324103
15 11 248-01
15 11 249-01
15 11-452-01
15 1131302
15 11 45201
15 11 310-02
73 88 §10-01

15 17 850-01
15 17 88002
15 17 85003

15 15 500-01

7341 164-01

NN NN NN

w &N

S I A S B AN - N b

A b b s

N et AN = N ok N s o N

- RN -

- WWRDRBON - ENRNR

-t D) = e )N e b

2N B NN DN -

W

N & o g

“ NN NN -

Ny

N R s

N oo (O b R wb e NN

PR .

WWLWDNGDRN - BDNNRDN -

@ B s oA NN

- N &N

™M N

o wh owa N ONY

N - N

-3Nxamuumw;ouummmm

- W WL NWNN-ANMNNRN

N R NNMNNNON

N =N

- NN

X N - NN - e

W NN = &M

uh ]

N e

- N NN

N b N o omh NN b e

“ NN e s

€2 L W DN W NN - NN

NN ~e

N o NN

- NN AN

N = R AN AN " DN e e DN N

N b N o NA oo NN -

YA e

W NN = NN N A -

N BN DL s e

> e

NN - s n

NOW NN = LN A A

N

NN

NN = v e N\

W = DN o N e N et e

N

[+ 2 B R X

- N DN D R e ok AR
N &N

N -

N« ) et - NN s RN

NN -

N AN DB = -

-d

WO N-= &N NN M

E

- -~ B NONDN

N s N o NN =

L T N I N R ]

N - W WwWDMR WNMNN- &N NIN - NN - g

NN NN

- NN ®EN

NN

N“NN"’},“M»&

N = NN = N o (O et DN et NN MN

N RN

OGNNSR

W W oM

V]

et B~ A« < T A L I

N

G NN = 6NN -

NN~ e

B S NS - Y PO

N N

= wd NN e~ ek e N

PR

N = NN = ) -

N

Naltage. Moocie bearing
Distana. Spacer
Sititakydd. Wiar cover
Bricka. Washor

Skruy M x 12, Scraw

Bakgatiat kp!, Swing arm compl.
Bakgaffel npl. Swing arm compl.

Skruv M6 « 18, S¢raw
Bricka. Wisher
Mutter M3 Nut
Bricka. Washer
Lagier. Eiearing

Rulis. Foller

Distans. Spacer
Skruv 143 x 38. Screw
Muttsr MB. Nut
Slitslydd. Wear plate
Distans. Spanar
Distans. Spacer
Ru'ta. Roller

Skruv M6 x 50. Scraw

Kisdjestyrare kpl.
Chain guide comgd.

Skruv M8 x 30. Screw
Bricka. Washer
Oistany. Spacer
Mutter M8, Nut

Skruv }M8 x 50. Scraw

i Spannbrickz. Washor

Skruv M10 x 60. Screw
Skruv V10 x 9Q. Sicraw

Brickn. Washer
Skyddsbricka. Washer
A-ring

Distans. Spacer
Nillager. Needie bearing
Lénk. Link

Fastpidt. Mounting plate
f~astpidt. Mounting plate

Mutter Mi10). Mut
Mutter M14 x 1.25. Nat
Skyddsiiicka. Washer
Distans. Sipacer

| Axel. Shaft

Lank. Link

Mutter M12. Nut
Distanss. Spacer
Tatning. Seal

Kutled. Ba# Joint
Skruv M12 x 1. Screw
Skyddsbricka. Washer
Axel. Shaft

Mutter. Nut

Slitskydd. Wear plate
Bricku. Washer
Distans. Spacer

Ruile. Roller
Smarnippel. Girease fitting
Lelal Endur;. Decal

Dakal Crosy Country. Decal
Dekat Motocross. Decal
Faste kedjestyrare.

Aft. chair: guide

Bricka. ‘Wast







L

- |ressrvsetenummer!
. | Sparepert number

&

' o
iz

Bendmning, Osscription

3

g23geaRe

151822702

72 52 451-81
16 18 506-01
T2 52 48741
725237681
155131 2%
15 15 41201
73 22 116:01
15 15 505-01

15 £5 457-91
72 52 50981
15 15 54201
15 15 542.02
16 15 332

15 10 604-04

15 15 55401
72 52 45%-51
72 52 451.51
15 13 707-0t

-

- N e N g

Ak b ek

-l

bk

Skrirv M8 x 20, Screw

Skruv M8 x 35, Scrow
Skruv M8 % 36, Scraw
Ruiin. Foller

Skruv M10 x 80. Screw
Distans. Spscer
Fiader. Spring

Fése. Attachmient
Skruv M8 x 30. Screw
Skruv M8 x 20. Scrow
Mutter M8. Nut




H) Husqvarna
TUTDAMPARE, SHOCK ABSORBER

=10




&

-

faservdelsn mmer

number

0O
-

mamnm."mmmm

-
=3

© s N Gt MOk N

ol
e

15 i1 38207
18 11 33401
15 11 33301
15 11 25601

§% 11 257.01

15 11 25802
1% 11 32901
18 1 328-01
15 11 3310¢
15 11 32505

18 11 32508
*5 11 32507
15 i1 32508
15 11 325-04.
15 11 48001
15 17 465 22
1% 11 46003
5 11 460-03

- ok o wk N R ek RN OB e

KK - N A -

i ol e

A e A -

Kulad, Bast Joint
Cistans, Spaciy
Kuiled, Baki Jaint
Tatning, Sesl

| Distans, Spacier

Justermuttar, Freioad sdjuster
Justertnutter, Pratoad adjusier

| Fiadercips, $prigolip

W&N\iﬁfﬁﬁ%}!@ :&. svarn,
pring Diatk, white, bia

Flader GON/mn? bid, violstt, bld.
Fid<ar 8.2Nfnan bikk, svart, bid.
Spiing blue, istack, blue

Fijder 84N/mm? bid, bid, bk
blue, blue, lHce ‘
Filder 58Nimme Svaxt, rid, ot
Spring black, rad, black
Switdampare utin fifider,

Shock abgiorber without sprivyg
Sttddmpiire utan fildlder

Shock abuorber without spring
Stotdampire utan fider

Shock abnorber without spring
Sundimpare utan Hitder

Shock abisorber without spring




:Illm P et

m
.

ANG, HANDLE BAR







